wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 6 ~ File: D:\Projecti20070Q215 317 10210-01Part 15C'528WMAANWA211 1b Tx_Ch01.EMI &1
o7 Level (dBuVim) Date: 2007-0
FCC CLASS-B
-lB

FCCELASS-B{AVG)
19 g -GilB

P e e e e e

b 9000 9600. 10200. 10800. 11400, 12000
Trace: (Discrete) Frequency (MiHz)
Site  DICHDG-RY
Condi tion ! HF ANT(B 181-DE08 16 HORTZONTAL
ENT )
Power i | QD‘Iacf‘El:lﬂx
Hodel ¢ FR TIDZIN-0I
#Hemg o Llh Ta_Chil; 241 240z
Plane ;. E2
Data Fate v
Scanmer ¢ Az

wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db foin} deg

L 964z, 00 48,38 -Z5.62 T4.00 86.03 -10.09 Q.12 36.68 100 0 Peak
2 g6dz, 00 42,94 -11.06 54,00 #0.59 -10.09 Q.12 36.68 100 231 Average
Data: 7 ~ File: D:\Projecti20070215 M\710210-01Part 15C 528 WL ANW2Y1 1b Tx_Ch01.EMI {131
. Level (dBuVim) Date: 2007-05-0
FCC CLASS-B
B
FCC CLASS-B (AVG)
49 |4 -6B
12000 12600, 13200, 13800, 14400, 15000
Tr1-:e {Discrete) Frequency (MHz)
Bite © DICHDB-HY
Comdi tign . HF-ANT(E-1E)-DBOGIE PORTIONTAL
ENT . FDA
Pawer o 2D‘facf5DHz
Hode| : FR TID
demg Dol Tx Chl)l EdIEMHz
Flane ¢ EZ
meme ¢l
Over Limit Eeadinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Eemark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db cm deg
L 12057. 00 44,83 -28, 11 T4.00 80,60 -9.80 [0.65 36,56 2ER -—- Peak
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 8 ~ File: D:\Projecti20070215 M1710210-01Part 15C1522WLANWAZ11 1b Tx_Ch01.EMI {181
a7 Lewvel (dBuVim) Date: 2007-05-0
FCC CLASS-B
-6ilB

FCC CLASS-B (AVG)
ol -64B

9 15000 15600. 16200. 16800. 17400, 18000

Tr1-:e |D|s-:| ete) Frequency (MHz)

Site : D3CHDE
Condi Lign . HE- nNT(s I8Y-DB0O1E HORTZONTAL
BT . OFDA
Pawer | ED‘IaCIEDHz
dode| : FR TIDZIN-0I
demg : Ilh Ta_Chibl; 24 | 240z
Plane 3
Tata Hate : II
Szanmer iOAZ ..
Mwver Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥Y dB/m dB dB cm deg
L 16QL7. 00 42,06 -31.95 T4.00 T0.55 -4.16 [L.77 36.13 2EE -—- Peak
Data: 17 ~ File: D:\Projecti20070215 M17 10210-01\Part 15C528WLANW2111b Tx ChO1.EMI _(118%
1:‘rLeWI (dBuV/my) Date: 2007-0
FCC CLASS-B
-6iB
1
59 i . A Mwwm%
e —fﬂlBe
05510 2326. 2342 2358. 2374. 2390
Trace: 1D|SC|eler frequency (WHz)
Sits v DECHDE-H
%%di tion 5 HF AT - DBDdID HORTZONTAL
Pawer I 2D‘facf5DHz
Hodel ©OFR TIDEIR-DI
emg © 1l Tx_Chibl; 24| 24Az
Tlane : EZ
Data Rate |
Scanmer 1 AZ ..
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos ERemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB db cm deg
L 2389.62 BZ.96 -11.04 7400 B4.39 30.26 3.75 35.44 L G0 0 Peak
2@ 2389. 52 48.57 -5.43 54.00 50.00 30.26 3.75 35.44 125 280 Average
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SPORTOMN LAR.

FCC/IC TEST REPORT Report No.: FR710210-01

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9@ ~ File: D:\Projecti20070Q2\5 M7 10210-01Part 15C 52880 ANW2\11b Tx_ChO1.EMI (18)
i Level {dBuvim) Date: 2007-04-29
FCC CLASS B
I 5
10 | -GdB
I R
2
3
g 30 84. 138. 192, 246. 300
Trace: (Discrete} Frequency (MHz)
Site o DACHDR-HY
Condition ;. LF-ANT(851121) YERTICAL
EUT T
Power o 1 20Y¥ac/B0H:
Hode| ¢ OFR TIbEI0-n
Hemg,  Llb Tu_ChDI; 241 23Rz
Plans . B2
Data Rate R
Scammer LAz L
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dB cm deg
L 31.89 29.34 -10.66 40,00 41.62 18.25 0.8 31,39 -—= -—- Peak
) 37.29 28,25 -LL.T5 40.00 44,03 14.58 0.890 3l.24 -—= -—- Peak
3 5R.08 24,20 -16.80 40,00 47.41 6.81 1.0%9 321 -—= -—- Peak
Data: 10  File: D:Project2007Q2\5 M7 10210-01WPart 1SCIS2EWA ANWMZ411b Tx_Ch01.EMI 513}
80 Lewvel (dBuvim) Date: 2007-04-29
FCC CLASS-B
-GdB
) er]ﬁw
0300 440. 580. 720. 860. 1000
Trace: {Discrete) Flequency {MHZ}
Site + o DECHDE-HY
Condi Lion ¢ LF-ANT(951121) YERTTCAL
ENT T
Paower v 1 E0Vac/B0Nz
Hods| ©OFR TI0ZI0-0
Hemg © b Te_ChDl 241 7MHz
Plang v EZ
Data Rate |
Scanner . Az
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m db db Cm deg
| @ o08.30 40,89 -5.01 46.00 B0.70 17.52 3.55 30.T8 L0 309 QF
2@ 519.80 43.66 -2.34 46,00 53.20 |7.63 3.60 30,77 108 360 P
[3 @& 532.40 43.80 -2, 10 46,00 53.24 |7.78 3.85 30,75 108 353 P |
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 1
i Level (dBuvim)

File: D:\Project'2007Q2\5 M7 10210-01Part 15C\S2EWA_ANVA2\11b Tx_Ch01.EMI 31 B)
Date: 2007-04-29

3

FCC CLASS-B

| 6B
59 l FLC CLASS-B (AVG)
05000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site v DACHDR-HY
Camdition i HF-ANT-DB04 D YERTTCAL
EOT ;DA
Power v | EDYac/ BN
Mods | COFR TI0ZI0-01
Hemg ¢ Llb Tu_CRDI; 241 24Rz
Plang ¢ EZ
Data Rate co L
Scanngr . Az
Over Limit EBeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB og1 deg
L 2386.32 b6.44 -1T7.56 74.00 BHT.89 30.26 3.75 3b. 46 100 0 Peak
Z2 @ 2386.32 44.47 -9.53 54.00 45.90 30.26 3.75 35 .44 105 176 Average
3@ 2412, 00 107, 58 108,00 30,27 3.77 35.48 100 0 Peak
4 @ 2412, 00 98, 31 99.73 3027 3 T7 3546 105 176 Average
5 2498.00 49.89 -24. 11 74.00 51.23 30.30 3.83 35.53 100 0 Peak
6@ 2498.00 41.29 -12. 71 54.00 4Z.bd4 30.30 3838 35.53 105 176 Average
T 2618.00 56,87 -17.13 74.00 58.28 30,14 3.88 35.62 100 0 Peak
2a 2618.00 47.20 -6.80 54.00 48.61 30.14 3.88 3552 100 135 Average
Remark: #3 and #4 Fundamental Signal
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 12
Lewvel (dBuWim)
a7

File: D:\Projecti2007Q2\% M7 10210-01Part15CI52EWWLANAZ2\11b Tx Chl:lz‘hgglloyﬂ})]
Date:

FCC CLASS-B
-6iB

FCC CLASS-B (AVG)

A5 : = 6B
WW
0 3000 3600. 4200. 4800. 5400. 6000
Trace: |D|5{:|ele} Fequency (iHz)
Site ¢ DECHDAR-H
Comd i tion HF-4NT- DBDdID VERTICAL
EUT Phid
Power | E0¥ac H0Hz
Hode | FROFI02I0-01
Hemg I1b Tx_Chl; 241 2MAz
Flang B2
Data Rate I
Scanngr Az ..
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m db db Cm deg
L 4824.00 50 22 -Z23.78 74.00 47.55 32.94 5. 84 3612 L0 0 Peak
2 4824, 00 39.59 -14.41 54.00 36.92 32.94 5. 84 36,12 100 192 Average
Data: 1 File: D:\Project'2007Q2\ 5 M7 10210-01Part 15C\52EWLANWV2\ 1b Tx Chl:l1 EMI 313%
o Level {dBuv/m) Date: 2007-0
FCC CLASS B
-GdB
1
e R R E LA R R AN
19 i o o | 1 -6IB
B 6000 6600, 7200. 7800. 8400. 9000
Trace: |D|s-:|eteb Frequency (kD)
Site v DECHDR-H
Ea?di Lion HF AT - DBDdID VERTTCAL
Power I 2[)‘!&-::!5[)141
Hode | FROTI0210-01
Hemg I1h Tx_ChOl; 241 2MHz
Flang B2
Data Rate I
Scanngr Az -
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBEu¥./m db dbu¥/m  dBu¥ dB/m dE dE cm deg
L 7236.00 B0.85 -13.35 74.00 50,48 33.28 T.T8 3540 L0 0 Peak
2@ 7236.00 50,29 -3.T7L 54.00 40,10 38.33 T.78 35 892 106 140 Average
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 14
Lewvel ((dBuV/im)
a7

49

0

File: D:\Projecti2007Q2\5 M7 10210-01Part 15CIS2EWWL AN\ 1b Tx_Ch01.EMI {13}

Date: 2007-05-01

FCC CLASS-B

-6iB

FCC CLASS-B (AVG)

-6iB

9000 9600,

Tl ace: |D|51:| ete)

10200. 10800. 11400. 12000
Frequency (MHz)

Site DACHDGR-
Ea?dition HF ANT(B IBI-06001 6 YERTTCAL
Power I 2[)‘!&-::!5[)141
Hade | FRO7I02I0-01
Hemg I1h Tx_Chl; 241 2Hz
Flang B2
Data Rate I
Scanmer az o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBEu¥/m db dbu¥/m  dBu¥ dB/m dE dE cm deg
L 9642, 00 44,28 -29.74 74,00 81.81 -10.08  9.12 38. 63 - -—- Peak
Data: 15 File: D:\Projecti2007 02\ M7 10210-01Part 15C\S2E0A ANVAZV1 1b Tx_ChO1.EMI §1
o7 Lewvel (dBuvim) Date: 2007-0
FCCCLASS-B
-GdB
FCC CLASS-B (AVG)
491 -GdB
f 12000 12600, 13200, 13800, 14400, 15000
Trace: (Discrete) Heduzney Wk
Site o DECHDR-HY
Condition HF-ANTCE-1E)-0B0818 VERTTCAL
EUT Pha
Power | 20¥ac/ BNz
Hode | FRO710210-01
Hemg, I1h Ta_ChDl ;241 2MHz
Flans E?
Data Rate I
Scanner Az i
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBEu¥./m db dbu¥/m  dBu¥ dB/m dE dE cm deg
1 1208600 44,36 -29.84 74.00 80,11 -9.84 [0.85 36.568 Emm -—- Peak
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No. :

FR710210-01

Data: 16

File: D:\Projecti2007Q2\5 M7 10210-01Part 15C\S2EWWLANWI2A11b Tx_Ch01.EMI (18)

Date: 2007-05-01

Lewvel ((BuV/im)
a7

FCC CLASS-B

-BilB

FCC CLASS-B (AVG)

19 -64dB
1
0 15000 15600. 16200. 16800. 17400. 18000
Frequency (MHz)
Tnce IDISCIGTGI
Site . DECHDE
Condi Lion HE- nm'r(s IBY-0B0G1E VERTTCAL
EIT I
Power | ED‘JaCIBDI-Iz
Hode | TR OFIO2I0-D01
Y=g, III:| Ta_Chil ;24| 240z
Plane 3
Data Rate : I I
Scanner iAZ L.
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB db cm deg
L 18401, 00 41,75 -32.256 T4.00 T0.45 -8.858 11.86 3L.70 =2 -—- Peak
Data: 18 File: D:WProject'20070Q2\ M7 10210-01Part 15C\52EWLANWVI2\ b Tx Cho1.EMI 313&
17 ‘Level {dBuv/m) Date: 2007-0
FECCLASS-B
-GiB
59 FCC CLASS-B (AVGK
. . ol TR BB
g 2310 2326. 2342, 2358. 2374, 2390
Trace: IDlsmeteI Hequency (M)
Site o DACHDB-HY
Ea?di tion I-IF ANT-0B04 10 YERTTCAL
Power I 2[)‘!&-::!5[)141
Hode | FRO7I02I0-01
Hemg I1h Tx_Chl; 241 2Hz
Flang ¢ EZ
Data Rate [
Scanngr L AZ ..
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBEu¥/m db dbu¥/m  dBu¥ dB/m dE dE cm deg
L 2386.32 6B 44 -17.66 T74.00 BT7.87 30.26 3.76 35 .44 L0 0 Peak
2@ 2386.32 44,47 -9.53 54.00 4580 30.26 3.75 35.44 105 176 Average

Remark: There is no more obvious spurious emission except the listings above.
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wesonins. FCC/IC TEST REPORT FR710210-01

Report No. :

= Test Mode : Mode 10
* Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1

File: D:\Project\20070Q2\7 M7 102 10-0 1\Part 1SCIS23WWLANASIb Tx. Ch%hgg‘llﬂy H{S
Date:

“Level {(dBuVim)
80

FCC CLASS-B
I 5
10 : -Gl
I E—
2 3
1
LT 84, 138. 192. 246, 300
Trace: lDls‘:leler Frequency (MHz)
Site ¢ D3CHDE
Candi Lign 7= nNT(Qsl 1213 RORTZONTAL
E1IT Pl
Power | 20%ac/BIHz
Hode| FRTIOZ10-01
Heme I1b Ta_ChDl ;241 2MHz
Plane EZ
Data Rate 1l
Scanner A o
Over Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBul¥/m dE dBu¥/m dBu¥ dB/m dB dB cm deg
L TL.04 21,06 -18.94 40,00 43.88 6.95 .32 3L.17 S -—— Peak
2 150,689 24,39 -19. 11 43.50 43.22 [0.40 [.83 31.07 o --- Peak
3 223.09 24,25 -Z1.Th 46,00 42,35 10.73 2. 16 30.99 S --- Peak
Data: 2 ~ File: D:\Projecti200702\53 #\7 10210-011Part 15CS28 W1 ANWASIT1b Tx_ChO1.EMI 313%
- Level (dBuVim) Date: 2007-0
FCC CLASS-B
6B
40 2
1t
9300 440, 580, 720. 860. 1000
Trace: 1D|smeleb frequengy (Miz)
Site : D3CHD
Condi tion LR m'r(s:sl 1213 HORTZONTAL
EUT PIA
FPower 1 &0 ¥ac/BlHz
Hodel FR 7I0206-01
Yemo I1b Ta_ChDl ;24 24Hz
Flans EZ
Data Rate 11
Scanmer A5
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dbB CcIl deg
L ol4. 80 34,256 -11.76 48,00 43,87 17.58 357 30.77 -— -—- Peak
z@ 033.80 38,93 -T.07 46,00 48,25 L7.7T7T  A.66 30.75 100 304 Peak
3 549.80 32.21 -13.79 46.00 41.26 17.94 3. 73 30.73 -— -—— Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

Dat
"7

azd
Lewvel (dBuV/im)

File: D:\Projecti2007Q2\%1 17 10210-01\Part 15C1S28 WA ANWS\1 1b Tx_ChO1.EMI 51 8)
Date: 2007-04-29

T

FCC CLASS-B

6B

59 B FpC CLASS-B(AVG)
Mrﬂ M ‘rb\‘_’&E _‘
a 1000 1400, 1800, 2200, 2600. 3000
Trace: (Discrete) Erequency (iniz)
Site . DECHDE-HY
Candition ¢ HF-ANT-DBO4 10 HORTZOWTAL
EIT . PDA
Power ¢ 1 E0¥ac/ B0z
Hogel . FR TI02ID-01
demg ¢ Llb Te_Chibl; 24 2dRz
Plane ¢ EZ
Data Hate o1
Scanmer I 51
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBuy/m  dBu¥ dB/m dB db cm deg
| @ 238000 B2.88 -11.14 74.00 B4.3]1 30.286 3.75 35.48 1G0 0 Peak
2@ 2390.00 49.09 -4.81 54.00 50.54 30,26 3.75 35.46 126 282 Average
3@ 2412, 00 100, 98 10z.40 30,27 3.77 35.46 126 282 Average
4@ 241200 112,81 114,23 30,27 3.77 35.48 100 0 Peak
b 2498 00 456,26 -8.76 H4.00 48.80 30.30 3.8%8 35.53 128 282 Average
8 2498 .00 54.64 -19.36 T4.00 55.99 30.30 3.88 35.53 100 0 Peak
7 2618.00 56.83 -17.17 74.00 58.24 30.14 3.88 35.52 100 0 Peak
ga 260800 47,27 -6.73 54.00 48,63 30.14 3.93 35.52 113 319 Average

Remark: #3 and #4 Fundamental Signal

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : GM37527RA2041

IC ID : 2739D-BGRADA

Page No. : 131 of 233
Report Issued Date : May 11, 2007
Report Version . Rev. 03



womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 4 ~ File: D:\Projecti20070Q2\5 M1710210-01Part 15C1528%LANWASI b Tx_ChO1.EMI 513%
o7 Level {dBuV/imj} Date: 2007-0
FCCICLASS-B
-iB
0 FCC CLASS-B {AVG)
A8 | -64IB

e P e s v oot | G

? 3000 3600. 4200. 4800. 5400. 6000

Trace: (Discrete) Frequency (MHz}

Site + DECHDE-HY

Condibion A HF ANT-0604 10 HORTZONTAL
EUT ]

Power i I ED‘laCJ‘ﬁDHz

Hode | ¢ FROTIDZIN-0I

Hemo i LIh Te_Chil; 241 28Rz
Flane ¢ EZ

Data Rate ol

Scammer : AD

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

MHz dBu¥/m dB dBu¥/m dBuY dB/m db db Gl deg

L 4824, 00 51,72 -22.28 T4.00 49.06 32.894 5.84 38, 2 108G 0 Peak
2 4824, 00 39.78 -14.22 54,00 3711 32.%4 5,84 38, L2 108G 103 Average
Data: 5 ~ File: D:\Projecti2007 Q215 47 10210-01%Part 15C 1528 % ANWASI11b Tx_ChO1.EMI ‘(113%
o7 Level (dBuV/im) Date; 2007-04-2
FCC CLASS-B
-GiB
A { AMM‘—"—‘“MWMFC!‘ l‘LASSﬁ_LFlVGl
49 S 1 6B
. G000 6600, T200. 7800, 8400, 9000
Trace: |D|9n:|ete|n Frequency {MHz)
Site o DICHDE-R
Condi tion ¢ HF-ANT- Dbndln HORTZONTAL
BT ©OFDA
Power ¢ 1 E0¥ac/ B0z
Hogel . FR TI021D-01
H=mg ¢ 11b Ta_Chil; 24| 24Rz
Plane : E2
Data Hate AR
Scanmer 11 oo
Mwer Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB cm deg
L 723600 58,09 -15.81 74,00 47.91 3833 T.77T 35.92 100 0 Peak
2@ T7236.00 47.28 -B.72 bH4.Q0 3709 38.33 T.T78 35.82 118 303 Average
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 6 ~ File: D:\Projecti20070Q 215 17 10210-01Part 15C528 WA ANWASI1 1b Tx_Ch01.EMI gﬁ%
o7 Level (dBuVim) Date: 2007-0
FCC CLASS-B
-6ilB

FCC CLASS-B (AVG)
o -6ilB

e e e

0 9000 9600. 10200, 10800, 11400, 12000
Trace: lDlsueler Frequency {MHz}
Site ¢ DECHDE
Camdi tion . OBE- JINT(B 163-DBOSIE HORTZONTAT
ENT . PDA
Pawer o ED‘facfE-IJHz
dode| : FR TIDZIN-0I
Hemn : ||t| Ta_Chil; 24| 24Hz
Tlane v
Data Hate i II
Scammer HE ] oo
Mwer Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db foin} deg
L 964z, 00 49,80 -24.20 74.00 87.46 -10.09 Q.12 36.68 s -—— Peak
e g6dz, 00 43.85 -10.15 54,00 81.50 -10.09 Q.12 36.68 100 22T Average
Data: 7 ~ File: D:\Projecti20070215 17 10210-01\Part 15C'528 WL ANWAS!1 1b Tx Chl:l1 EMI yﬁ%
- Level (dBuVim} Date: 2007-0
FCC CLASS-B
-GilE
FCC CLASS-B (AVG)
o 12000 12600, 13200, 13800, 14400, 15000
Trace: |D|s-:|ete|' Frequency (MHz)
Site : DICHD
%ﬁui tion : HF ANT(B 163-DEDSIE HORTZONTAL
Pawer : | ED‘Iacf‘EI)Hz
Hode | ©OFR TIDEID-DI
d=mo © Llb Te_Chil; 241 2Rz
Plane ;. E2
Tata Rate e
Scanmer HE o
ver Limit EReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB db cm deg
L 12057, 00 47.87 -26.13 T4.00 83.59 -9.80 [0.60 36.56 e -—- Peak
SPORTON International Inc. Page No. : 133 of 233
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03

FCC ID : GM37527RA2041
IC ID : 2739D-BGRADA



EROATOMN LAB.

FCC/IC TEST REPORT Report No.: FR710210-01

Data: 8 ~ File: D:\Projecti20070Q 215 17 10210-01Part 15C528 WA ANWASI1 1b Tx_Ch01.EMI gﬁ%
o7 Level (dBuVim) Date: 2007-0

FCC CLASS-B
-6iB

FCC CLASS-B(AVG)
o -GilB

0

15000 15600, 16200, 16800,

Frequency (MHz)

17400, 18000

Tm-:e |DISCI ete)

qite Dacap
HF .ﬂ.NT(B [B2-DE0DIE HORTZONTAL

Condi tign
EUT

Power | QD‘Iacf‘El:lﬂx
oz | FR TI0210-01
Hemg © Llb Te_Chil; 241 2Rz
Flane . E2
Tata Rate o1
Scanmer [ 11
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos ERemark
WHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dB dE cm deg
L 16056, 00 41,46 -32.54 T4.00 T0.15 -4.64 [1.78 35,83 maE -—- Peak
Data: 17 File: D:\Projecti200702\5 17102 10-01\Part 15CS28WLANWSY b Tx_Ch01.EMI (18)
$iF ‘Level (dBuVi ‘m) Date: 2007-04-29
FCC CLASS-B
-6ilB
|
59 CCCLASE-B (AVG)
-GulB1
o 2310 2326. 2342, 2358. 2374, 2390
Trace: (Discrete} Ereuency iz
Site ¢ DECHDR-HY
Camdi tion HF-ANT-0R04 10 HORTZONTAT
BT i)
Pawer | ED‘facfE-IJHz
Hode | FR TIDZI0-01
Hemg Ilh Ta_Chill; 24| 240z
Plane ;
e |
ver Limit EeadAnterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dB dE cm deg
L 23889, 76 B82.88 -11. 14 T4.00 64,30 30.26 3.75 35.46 100 0 Peak
2@ 2388. 76 49.09 -4.891 54.00 50.54 30.26 3.75 35.48 126 282 Average
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~ File: D:\Projecti20070Q 2\ M7 10210-01Part 15C1528%A ANWS 1b Tx l::hl:l1 EMI 31 Hg'

30 Level {dBuvim) Date; 2007-0
FCCCLASS B

I
[
10 | B
e | ]
2
3
9 30 84, 138. 192, 246. 300

Trace: (Discrete) Frequency (M)

Site ¢ DICHDG-HY

Comdi tiom ! LF ANT(95||2|j VERTTCAL
EUT ]

Power i |20¥acf50ﬁz

Hode| ¢ FROFIDZI0-DI

Hemo : IIh Ta_Chil ;241 2MHz
Plane 4

Data Rate i | |

Scanner v AG

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark

MHz dBEu¥./m db dbu¥/m  dBu¥ dB/m dE dE cm deg

| @ 31,89 29.84 -10.36 40,00 41.83 [8.25 0.86 3l.39 i -—— Peak
2 ap.48 29.25 -10.76 40,00 44,53 [5.08 0.90 3126 Ers --- Peak
3 156,83 26.17 -17.33 43.50 45.156 10,21 .8 3L.04 R -—- Peak
Data: 10 File: D:Projecti20070Q2\ MW7 10210-01Part 15C\52EWWL ANWVASV 1b Tx_ChO1.EMI 313(}'
30 Level (dBuv/m) Date: 2007-0
FCC CLASS-B
_6dB
2
9 A*r WH\w“ﬁwhxﬂMMWm\H%’Vwp”wMM;wkwmﬂhWM“mﬁHNMﬂW#J“@nVWW“”L
0 300 440, 580, 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Site o DECHDR-HY
Candition : LF-ANT(S51121) YERTICAL
ENT ;o ThA
Power o 1 20Y¥ac/B0Hz
Hode | ¢ FROFIDZI0-0I
Hemg : Ilh Tu_ChDI ;241 230z
Plane .
Data Rate i II
Scanmer H 11 Lo
Over Limit Eeadintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m db dB cm deg
| @ 500.30 42,81 -3.09 46.00 5Z.8l 17.52 3.556 30.T8 Eo -—- Peak
2@ 0. 80 44,86 -] |4 46,00 B4, 40 [T .63 3 80 30, 7 130 354 OF
ER bRz 40 45,86 -0.34 46,00 Bb, 00 [T .76 3 85 30,76 130 332 OF |
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data:

59

0

Site
Comd i tign
EUT

Power
Hode |
Hemo
Flang
Data Rate
Scanmer

=1 R T LD D —
= EE

g @

LG

11 ~ File: D:\Projecti2007025 M7 10210-01Part 15C\528%N ANWSY 1b Tx_Ch01.EMI
w7 Level (dBuvin)

3131
Date: 2007-04-29

B

FCC CLASS-B

5

(B

7
\ 5 HCC CLASS-B (AVG)

Remark: #3 and #4 Fundamental Signal

oel] | T
MKMNvqhWw“vﬁmhddwwfwﬁww_WHmHqumw
1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) Hequency ikin)
© DSCHDR-HY
\ HF-ANT-0B04 10 WERTTCAL
O
v 120¥ac/B0Rz
©OFR TI0210-0
¢ Llb Te_ChDI ;241 53Rz
o
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB og1 deg
2390.00 55,03 -18.87 74.00 56.48 30,26 3.7 3548 100 0 Peak
2390.00 43.53 -10.47 54.00 44.98 30.26 3.75 35.46 197 172 Average
241200 106, 81 108,33 30,27 3.77 35.46 100 0 Peak
241200 97, 8] 99.23 30,27 377 35.48 107 L72 Average
2498.00 bz2.76 -2l.24 74.00 B4 Ll 30.30 3.88 3b.53 100 0 Peak
2498.00 39.89 -14.01 54.00 41.34 30.30 3.83 35.53 107 172 Average
2614.00 58,10 -15.80 74.00 58.51 30.14 3.88 35.5Z 100 0 Peak
2614.00 47,27 -6.73 54.00 48.88 30,14 3.88 35.56Z 106 144 Average
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No. :

FR710210-01

a: 12
Lewvel ((dBuV/im)
a7

File: D:\Projecti2007Q2\% M7 10210-01Part 15CI52EWWLANWAS\T1b Tx Chl:lz‘ljggllo
Date:

A%

FCC CLASS-B

-6ilB

FCC CLASS-B (AVG)

4 WWWW “o
g 3000 3600, 4200. 4800, 5400. G000
Trace: 1D|saeteb Freduency (MH?)
Site o DECHDE-H
E%di tion 5 HF AT - DﬁDdID VERTICAL
Power : | ED‘Jacf’BDHZ
Hode | ¢ FROTIDZI0-0I
Hema ¢ 1lb Ta_ChDl ;241 2Rz
Plans . B2
Data Rate ol
Scanmer H -
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dB cm deg
L 4824, 00 51.49 -22,51 74.00 48.82 32,94 5. 84 36,12 100 0 Peak
2 4824, 00 40,36 -13.64 54.00 37.89 32,94 5. 84 36,12 123 194 Average
Data: 13 File: D:WProjecti20070Q2\ M7 10210-01Part 15C\52EWWL ANWVASVT 1h T).' Chl:l1 EMI 3131
e Lewvel ((dBuVim) Diate: 2007-0.
FCC CLASS-B
_GiB
1
. W‘E ‘l&ﬁﬁ:ﬁiﬂk’ﬁ!
i e el 1 _6iB
9 6000 6600. 7200. 7800. 8400. 9000
Trace: |D|s<:|ele} Frequency (MHz)
Site ¢ DECHDE-H
Condi tion . HF-ANT- DBDdID VERTICAL
EDT Phd
Pawer v 1 EDYao B0Nz
Hods| . FR 7I0ZI0-0
Hemg C b Te_ChDl 241 TRz
Plane oéd
Data Rate |
Scanngr 1
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L T236.00 58,80 -15. 10 74.00 48.71 3833 T.78 35 .92 100 0 Peak
28 T236.00 5HL.00 -3.00 54.00 40.81 3833 T.78 35 92 106 134 Average
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

Data:
Level {dBuW/im)
97

File: D:\Projecti2007Q2\ M7 10210-01Part 15C528%A ANWSY 1b Tx_Ch01.EMI

Date: 2007- 0&1 3%

FCCCLASS-B

-GdB

FCC-CLASS-B-(AVG)

19 4 6B
0 5000 9600. 10200. 10800. 11400. 12000
Tmce |D|s-:|ele} Frequency (MHz)
Site ¢ DECHDE-H
Condi Lion . WF- nNT(s IBJ-0B091E YERTTCAL
EUT Phd
Pawer | 20¥ac/B0Hz
Hode | FRO710210-01
Hemo I1h Tx_Chil ;241 20z
Plane ¢ EZ
Data Rate |
Scanmer H ] -
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dEu¥/ m dE dBu¥/m  dBEu¥ dbBm dE dE cm deg
L 9642, 00 45, 3b -28. 60 T74.00 83.00 -10.09 9.12 36.68 i -—- Peak
Data: | File: D:\Project200702\55 M7 10210_-01%Part 15C\528W1L ANVS\ 1b Tx t:hl:|1 EMI y&%
o7 Level {dBuim) Date; 2007-0
FCC CLASS-B
-GidE
FCC CLASS-B (AVG)
49 -608
f 12000 12600, 13200, 13800, 14400, 15000
Tmce |D|9(:|ete} Frequency (MHz)
Site . DACHOB-H
Comd i Ligm . OWF- ANT(B IBI-0BOSIE VERTTCAL
EIT Pl
Power 1 20Vac/B0Rz
Hode | FRO710210-01
Hemo I1b Ts_ChDl ;241 28Rz
Plane ¢ EZ
Data Rate |
Scanmer H ] -
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBEu¥./m db dbu¥/m  dBu¥ dB/m dE dE cm deg
L 12067.00 44, 14 -29.86 74.00 79.85 -9.80 [0.85 36.58 Ena --- Peak
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No. :

FR710210-01

Data:
Level {dBuim)
97

File: D:\Projecti2007Q2\ M7 10210-01Part 15C528%A ANWSY 1b Tx_Ch01.EMI

Date: 2007- Og‘ 3%

FCCCLASS-B

-GdB

FCC CLASS-B (AVG)

19 -6ilB
1
0 15000 15600. 16200. 16800. 17400. 18000
Tmce |D|s-:|ele} Frequency (MHz)
Site © DECHDE-H
Condi bion . OF- nNT(s IBI-0B0S1E VERTTCAL
EINT Phia
Power 1 20Vac/B0Rz
Hode | FRO710210-01
Hemo Ilh Ta_Chil ;241 2UHz
Plans 1 EZ
Data Rate |
Scanner LAG i
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 16002, 00 41,27 -32. 73 T74.00 89,81 -3.80 LL.77 38 42 e -—- Peak
Data: 18 ~ File: D:\Projecti200702\2 M7 10210-01\Part 15C 152880 ANWASY 1b Tx_ChO1.EMI (18)
17 Lewel (dBuvim) Date: 2007-04-29
FEC CLASS-B
-GilB
59 FCC 4L9555mwm
it e, -bilB
9 2310 2326. 2342, 2358, 2374, 2390
Trace: |D|s-:|eteb Hequency ikin)
Site o DICHDE-H
E%di Lion HF AT~ DBDdID YERTICAL
Power | ED‘Jacf’BDHZ
Hode| FR 710200-01
Hemo Ilh Tu_ChDI ;241 240z
Plang 1
Data Rate : I I
Scanmer H 11 Lo
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m db dB og 1 deg
L 2389.76 b5b.Zb 18 75 T74.00 BG6.TO 30,26 375 35 48 100 0 Peak
2@ 2389, 76 43.53 -10.47 54.00 44,98 30,26 375 3548 107 L72 Average
Remark: There is no more obvious spurious emission except the listings above.
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wesonins. FCC/IC TEST REPORT

Report No.:

FR710210-01

= Test Mode : Mode 11
Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:\Projectiz007Q2\5 M7 10210-01%Part 15C1S28WA_ANWAEY1b Tx_ChO1.EMI (18)
i Level (dBuV.m} Date: 2007-04-30
FCC CLASS-B
I 5
40 : -GiB
I —
1 3
030 84, 138. 192. 246, 300
Trace: |D|5(:|ete| Frequency (MHz)
Site ¢ DECANG-
Condi tion L OLE- nNT(Qsl 1213 NORTZONTAT
EUT .OTDA
Power | ED‘FaCIBDHz
Hodel FR 710210
Hemg © Ll Tx ChDI 2d|2iﬂ-|z
Flans : EZ
Data Rate :o 1l
Scanmer ;AR
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limt Line Level Factor Loss Factor Pos Fos Remark
MHz dEu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm dez
L 149,34 22,29 -2l.21 43.50 4,16 10.3% .82 3L.07 et -—— Peak
2z 207.93 21,92 -21.58 43.50 41,02  9.76 21T 3L.03 et -—— Peak
3 262, T4 22 8d -23. 11 ‘E_iﬁ% 38. 80 12.5] 249 20 495 E5= --— Peak
e: D:\Projecti200702 \710210-01Part 15052 8WWLANWMET1b Tx_ChO01.EMI (18)
20 Level (dBuV/j m} Date: 2007-04-30
FCC CLASS-B
6B
40 ; 5 3
. 300 440, 580. 720, 860. 1000
Trace {Dlsclelep Frequency (MHz)
Site DECHDB-H
Comdition i LF- ANT(95II2I) HORTZONTAL
BT LOTDA
Fower v QD‘IacfEnDHz
dode| + FROTIDZI0-0I
Hemo Ilh Ta_ChOl: 241 7MWz
Plane ]
Data Rate £ II
Scarmer F
ver Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dB/m dB dB cm deg
L 362,30 33.55 -12.45 46,00 46,69 [4.82 2,93 30.89 b --- Peak
2 214,90 35,00 -10.99 48,00 44,62 [7.58 3.57 30.77 . --- Peak
3 B3z2.40 36.90 -9.09 48,00 46.2b IT7.76 3.856 30.75 105 298 Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

Dat
"7

azd
Lewvel (dBuV/im)

File: D:\Project12007Q2\% M7 10210-01\Part 15CS28 WA ANWG'1 1b Tx_ChO1.EMI y 8)
Date: 2007-05-01

53
FCC CLASS-B
1 -6dB
3 q
59 \ ; fhecLasseiave)
e =
M
a 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Erefuency (1AHz)
Site o DACHDR-HY
Condi tion ¢ HF-ANT-DBO4 10 HORTZOWTAL
EOT . PDA
Power o 1 20%ac/ B0z
Hode| . FR 710ZID-0I
Hemg ¢ 1lb Ta_Chil; 24| 24Rz
Plane : E2
Data Fate o1l
Scanmer ]
Over Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dE dBu¥/m  dBu¥ dB/m dB dE cm deg
L 2204, 00 53,49 -Z20.51 T4.00 bH5.09 30.18 3.54 35.31 100 0 Peak
2@ 220400 42,72 -11.28 54.00 44.32 30.18 3.54 35.31 L8 L0l Average
3@ 2390.00 B54.08 -9.84 74,00 85.50 30.26 3.75 35.46 100 0 Peak
4@ 2390.00 48,77 -5.23 54,00 50,22 30.26 3.75 35,48 112 313 Average
ha 2412, 00 10L, 18 10z, 860 30,27 3.77 3546 112 313 Average
5@ 241200 110,40 L1182 30,27  3.77 35.48 L G0 0 Peak
T 248800 52 73 -Z1.27 774.00 54.08 30.30 3.86 35.5l 10 0 Peak
ga 2488.00 44,12 -9.88 54.00 45.47 30.30 3.86 235.51 L12 313 Average
9@ 2624, 00 83.04 -10.86 74,00 64,47 30,11 3.83 35.52 100 0 Peak
10 @ 2624, 00 50,97 -3.03 b54.00 52,40 30.11 3.938 3562 100 333 Average

Remark: #5 and #6 Fundamental Signal

SPORTON International Inc.
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Jite
Condi tiom
EUT

Power
Hode|
Hemo
Flane
Data Rate
Scarmer

L0 —

Gite
Condi tian
EUT

Power
Hode|
Hemo
Flane
Tata Hate
Scanmer

Data: 4
Level {dBuV/m}
a7

49

0

File: D:\Projecti2007Q2\% M1710210-01Part 15C1S28WLANE1 1b Tx_ChO1.EMI 1’13}

Date: 2007-05-0

FCC CLASS-B

-6ilB

FCC CLASS-B (AVG)

-tilB
MMWM firmarrpere e
3000 3600, 4200, 4800, 5400, 6000
Trace: IDISCI eta) Frequency (MHz)
;. D3CHDE-H
HF ANT - nsod|n HORTZONTAL
|znvacfsnnz
PR O710210-D1
Elh Tu_ChO ;241 2z
b
ver Limit Readinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dEu¥/m db dBu¥/m  dBu¥ dB/m db db Cm deg
4824, 00 50,70 -23.30 T4.00 48.03 32.84 5. 84 38 12 L0g 0 Peak
4824, 00 38.68 -15.32 5H4.00 36.00 32.84 5. 84 38 l2 108G 257 Average

Data: 5
Level (dBuV/im)
97

49

0

File: D:\Project1200702\% M1710210-01\Part 15C523 W ANAG11b Tﬁ ChO1.EMI

1 2007 - ngl

FCC CLASSB
-6iB
}%Mww—ﬁvwM~uMuMA—HH~wa—Aﬂ+u%4gnuvfrC CLASS.E (AVG]
e o g 6B
6000 6600. 7200. 7800. 2400, 9000
T| o |D|s-:| ote) Frequency (MHz)
: D3CHDE-W
HF-ANT - DBDdID HORTZONTAL
Pl
1 20%ac/ B0z
TR 7I0200-0
I1h Ta_Chill; 241 230z
S
i
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos ERemark
WHz dBu¥/m dB dBu¥/m  dBu¥ dBE/m dB dB cn deg
7236.00 57.88 -16.12 7T4.00 47.89 38.33 T.78 35.92 100 0 Peak
7236800 47.57 -6.43 54.00 37.38 38.33 T.78 35,92 100 178 Average
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 6 File: D:\Projecti2007Q2\57 M7 10210-01\Part 15CH28WWLANWG!1 1b Tx_ChO1.EMI {18

Lewvel (dBuVim)
97

Date: 2007-05-0

FEE

49

FCC CLASS-B
-BilB

CLASS-B (AVG)
-GiB

0

S e e e o e e

24000 9600. 10200, 10800, 11400, 12000
Trace: |D|su:|eteh Frequency (MHz)
Site ¢ DICHDE-
%ﬁ?di tion : HF ANT(B I63-DEDSIE HORTZONTAL
Pawer : | ED‘Iacf‘EI)Hz
Hodel COFR TI0ZI0-D
H=mg © Llb Te_cChil; 241 2Rz
Plane . E2
Tata Rate o1l
Scanmer H ] o
Over Limit FReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos ERemark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db cm deg
L 84z, 00 49,77 -24.23 774,00 87.42 -10.09 Q.12 36,68 =R -—— Peak
2 a6dz, 00 42,45 -11.556 54,00 80,10 -10.09 9.12 38,68 105 244 Average
Data: 7 ~ File: D:\Projecti20070215 17 10210-01\Part 15C528WLANWGA1 1b Tx_Ch01.EMI yﬁ%
- Level (dBuvim) Date: 2007-0
FCC CLASSB
-ilB
FCCCLASS-B (AVG)
i 1W
0 12000 12600, 13200. 13800. 14400, 15000
Tra-:e {Discrete) Frequency (MHz)
Bite © DICHDB-HY
Camdi tign . WF-ANT(B-1E)-DBOSIE PORTIONTAL
EIT . FDA
Pawer o ED‘facfE-IJHz
dode| : FR TIDZIN-0I
Hemn : ||t| Ta_Chil; 24| 24Hz
Tlane v
Data Fate ; II
Boanmer 1] -
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m il db cm deg
L L2067, 00 48,26 -25.74 T4.00 83.93 -9.30 [0.85 36.5H6 e -—— Peak
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wemonne. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 8 . File: DProjecti2007G285 /817 10210-01Part 1SCEZ8WLANWGH 1h Tx_ CHOLEMI (15)
o Level (dBuVim) Date: 2007-0
FCC CLASS.B
BB

FCC CLASS-B {AVG)

19 -GilB
1
h 15000 15600. 16200. 16800. 17400, 18000
Trace: (Discrete) Frequency ik
Site . DICHDG-RY
Condi tion ! HF .ﬂ.NT(B 181-DE08 16 HORTZONTAL
ENT )
Power i IQDVacfﬁﬂﬂx
Hodel ¢ FR TIDZIN-0I
Hema : LIb Tu_Chil; 241280z
Plane ;B2
Data Fate o1l
Scanmer ¢ AB

wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db foin} deg

L 16086, 00 41,17 -32.83 T4.00 69.63 -5.02 [1.79 35.24 e -—- Peak
Data: - File: D:\Projecti20070Q2\5 7 10210-01%Part 15C15 28 WLANWEG! 1b Tx |::|1|J1 EMI &1
ﬂLeveI {(dBu\m) Date; 2007-0
FCCCLASS-B
4B,
59 e b ORSS BV
e e i B
b 2310 2326. 2342, 2358, 2374, 2390
Trace: |D|9n:|ete|n Frequency {MHz)
Site o DICHDE-R
Candi tion ¢ HF-ANT- DBDdID HORTZONTAL
ENT : PDA
Power i |20Vacf50ﬂ1
Hode | ©FR TIDZID-DI
d=mg © Llb Te_Chil; 241 2Rz
Plane . E2
Tata Rate o1l
Scanmer H ] s
wer Limit Eeadintenna ©Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB db cm deg
L 2389.76 B4.06 -9.94 T4.00 B5.51 30.26 3.75 35.46 1Gn 0 Peak
Za 238876 48.77 -b.23 54.00 50,22 30.26 3.75 35.46 L2 313 Average
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SPORTOMN LAR.

FCC/IC TEST REPORT Report No.: FR710210-01

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~ File: D:Project2007Q 215 M7 10210-01%Part 15CI52E80 ANWGL1b Tx_Ch01.EMI 31
30 Level {dBuvim) Date: 2007-0
FCCCLASS B
] :
10 | -GilB
I — —N
2 3
0 30 4. 138. 192, 246. J00
Trace: (Discrete) Frequency (MHz)
Site v DECHDR-HY
Comdi tion . LF-ANT(S51121) YERTTCAL
EUT . ThA
Pawer o ED‘IaCIBDHz
Hode | o FROTID
Hemg ¢ lLlb Tx ChDI 2d|2l‘le
Plang ¢ EZ
Data Rate |
Scanmer ¢ AR
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dE cm deg
L 33.24 31,20 -8.80 40,00 d44.1% 17.54 0.8 31,38 et -—- Peak
2 37.02 28,72 -11.28 40,00 44,00 15,08 0.90 31,28 e -—- Peak
3 149,34 28,91 -14.59 43.60 47.77 10,39 [.82 3L.07 s -—- Peak
Data: 1 File: D:WProjecti20070Q2\ M7 10210-01Part 15C\52EWWL ANVAGV1 1h Tx ChOo1.EMI 313]
- Level {dBuv/m) Date: 2007-0
FCC CLASS B
-GiB
e I
) rr &W
0300 440. 580. 720. 860. 1000
Tmce ({Discrete) FleqllellCY{MHZ}
Site © DICHDR-RY
Condi bion ¢ LF-ANT(951121) YERTTCAL
EIT T
Power | ED‘JaCf'ﬁDHz
Hode | o FROFIOZIO-DI
gel:mg i ||t| Tu_Chil ;24| ZMHz
Daiaeﬁ'ate g I I
Scanmer 1 L
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB cm deg
| @ oll.40 42 82 -3 |8 46,00 52,50 |7.54 356 30,78 ——= -—— Peak
[z @ 510.80 44 8 -], /4 46,00 54,40 |T7T.63 3. 80 30,77 108 360 QF |
3 a 532.40 43.76 -Z.24 46,00 B3, 10 17.78 3.85 30.T5 100 ELERY
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 1
i Level (dBuvim)

File: D:\Project'2007Q2\5 M7 10210-01Part 15C\S2EWA_ANVAE\11b Tx_Ch01.EMI y B)
Date: 2007-05-01

T

FCC CLASS-B

-6ilB

7

59 BCC CLASS B (AVG)
T | e s L TR T
M ]
9 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site v DACHDR-HY
Camdition ¢ RF-AMT-0504 10 ¥ERTTCAL
ENT ;DA
Power v | EDYac/ BN
Mods | COFR TI0ZI0-01
Hemg ¢ Llb Tu_CRDI; 241 24Rz
Plang ¢ EZ
Data Rate co 1l
Scanngr 11
Over Limit EBeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB og1 deg
L 2390.00 bH8.8T7 -15.33 74.00 60.12 30.26 3.75 3b. 48 100 0 Peak
2@ 2390.00 45.50 -850 54.00 46.95 30.26 3.75 35.46 l2d 1860 Average
3@ 241200 100, 28 191,70 30,27 3.77 35.48 124 180 Average
4@ 2412.00 111,84 113,06 30,27 3,77 3548 100 0 Peak
5 2484, 00 42,49 -11.51 5400 43.85 30,29 3.8 35.51 l2d 160 Average
4] 2484,00 51,89 -22. 11 7400 53.26 30,29 3.8 35.51 100 0 Peak
T 2618.00 58 18 -15.82 74.00 59.58 30,14 3.88 35.562 100 0 Peak
2a 2618.00 49.59 -4.4]1 54.00 5L.00 30.14 3.88 3552 163 143 Average
Remark: #3 and #4 Fundamental Signal
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No. :

FR710210-01

Data: 12

Lewvel ((BuV/im)
a7

File: D:\Projecti2007Q2\5 M7 10210-01Part 15C\S2EWWLANVIG\1 1b Tx_Ch01.EMI (18)

Date: 2007-05-01

FCC CLASS-B

-BilB

FCC CLASS-B (AVG)

£ I e Ly b O
03000 3600. 4200. 4800. 5400. 6000
Trﬁce |D|5(:|etel Frequency (MHz)
Site © DECHDE-
Condi bion ¢ FF-ANT- [)BDdI[) VERTICAL
EIT ;DA
Power | ED‘Jac:"BDHz
Hode | ¢ FROFLOZIO-0I
Hemo Ilh Ta_Chil ;24| 240z
Plane
Data Rate : I I
Scanmer H 1 L
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB db cm deg
1 4824, 00 51,43 -22.57 74.00 48.76 32,94 5. 84 36,12 100 0 Peak
) 4824,00 41,85 -12, 15 54.00 39,18 32,94 5. 84 36 12 100 150 Average
Data: 13 ~ File: D:\Projecti20070Q2\5 M7 10210-01\Part 15C1528%N AN\ 1b Tx_ChO1.EMI (18)
o7 Level (dBuv/m) Date: 2007-05-01
FCC CLASS-B
-GiB
1
i s et A Gl L AS BB, (AVG)
1 NEEEETTEE 1 _6idB
. 6000 6600. 7200. 7800. 8400. 9000
Trace: |D|5{:|ele} Fequency (iHz)
Site ¢ DECHDE-HY
Condi tion © WF-ANT-0B04 10 YERTICAL
ENT T
Pawer v 1 EDYao/ BNz
Hods| ©OFR TI0ZI0-D
Hemg I1b Ta_ChOl ;241 2Rz
Plane EZ
Data Rate |
Scanngr v AR
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dE cm deg
L T236.00 59,91 -14.09 74.00 49.72 3. 33 T.78 35 .92 106 0 Peak
2@ T236.00 49,68 -4,32 54.00 39.49 3. 33 T.78 35 92 106 308 Average
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No. :

FR710210-01

Data:
Level {dBuim)
97

File: D:\Projecti2007Q2\ M7 10210-01Part 15C528%A ANWBY 1b Tx_Ch01.EMI ?3%
Date: 2007-0

FCC CLASS-B
-6dB

FCC CLASS-B (AVG)

49 1 -6iB
" 9000 9600. 10200, 10800, 11400, 12000
Trace: IDlsaeteI Hrequency (Mkn)
Site v DECHDA-
Ea?di tiom I-IF ANT(B IBI-06001E YERTTCAL
Power I ED‘JacIBDI-Iz
Hode | FRO7I02I0-01
Hemg I1h Tx_ChOl; 241 2MHz
Flang B2
Data Rate I
Scanngr Af i
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBEu¥./m db dbu¥/m  dBu¥ dB/m dE dE cm deg
L 9642, 00 45 30 -28.T0 T4.00 82.85 -10.08  9.12 38.63 i -—- Peak
Data: 15 File: D:\Project2007 02\ M7 10210-01Part 15C\52E80 ANVAGY1 1b Tx_ChO1.EMI yﬁ%
i Level {dBuvim) Date: 2007-0
FCC CLASS-B
-GiB
FCC CLASS-B (AVG)
a5kl 6B
" 12000 12600, 13200, 13800, 14400, 15000
Trace: IDlsaeteI Hequency (M)
Site o D3CHD
Condikion HF- ANT(B |BI-06001E YERTTCAL
EUT Pha
Power | ED‘JaCIBDI-Iz
Hode | FROFIO2I0-01
Hemo ||t| Ta_Chil ;241 24Hz
Plans
Data Rate I I
Scanner Afs s
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBEu¥./m db dbu¥/m  dBu¥ dB/m dE dE cm deg
L 1206700 47.08 -26.92 T74.00 82.79 -9.80 [0.85 36.58 Ena --- Peak
SPORTON International Inc. Page No. : 148 of 233
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03

FCC ID : GM37527RA2041
IC ID : 2739D-BGRADA



EROATOMN LAB.

FCC/IC TEST REPORT

Report No. :

FR710210-01

Data:
Level {dBuVin)
97

File: D:\Projecti2007Q 2\ M7 10210-01Part 15C'528%A ANWBY 1b Tx_Ch01.EMI

Date: 2007 - 0&1 3%

FCC CLASS-B

-6ilB

FCC CLASS-B (AVG)

19 -6idB
1
L 15000 15600. 16200. 16800. 17400. 18000
Trace: |D|s-:|eteb Hrequency (ks
Site o M3CHD
E%dition HF .QNT(B |BI-060016 YERTTCAL
Power | ED‘Jacf’BDHZ
Hode| FRO710200-01
Hema Ilh Ta_Chil ;241 240z
Plane
Dats Rate I I
Scanmer A
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dEu¥/ m dE dBu¥/m  dBEu¥ dbBm dE dE cm deg
1 161300 41,30 -32.70 74.00 B9.96 -5 51 [1.30 34.94 Emm -—- Peak
Data: File: D:\Project'2007Q 25 M7 10210-01WPart 15C\528WL ANWGA1 1b Tx_Ch01.EMI §1
17 Level {dBuW/im) Date: 2007-0
FCCCLASS-B
-6idB
1
59 FCC T 3
o T T e e P S O il Wi A GiE
05510 2326. 2342. 2358. 2374. 2390
Tmce |D|9(:|ete} Frequency (MHz)
Site . DECHOB-H
Condi Lion HF-ANT- [)BDdI[) VERTTCAL
EUT Pha
Power 1 20¥ac/B0Rz
Hode | FRO71I0210-01
Hemo I1h Ta_ChDl ;241 240z
Plans EZ
Data Rate I
Scanmer Ab i
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m db dB cm deg
L 2388,92 bH8.67 -15.33 74.00 60.11 30.26 3.75 235.46 100 0 Peak
2@ 2389.92 45.50 -850 54.00 46.95 30,26 3.75 35.48 124 LB0 Average

Remark: There is no more obvious spurious emission except the listings above.
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No. :

FR710210-01

* Test Mode : Mode 12
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:\Project\i2007Q2\= 17102 10-01Part 15CIS28WLAN4YI1b Txx_ChD1.EMI (18)
. Level (dBuv.im) Date: 2007-05-08
FCC CLASS-B
I =
40 : -GaB
I —
23
1
930 84. 138. 192. 246, 300
Trace: 1DISCI&T&| Flequency{MHz}
Site o DECHOG
Condi tion LOLE- mT(Qsl 1217 NORTZONTAT
EUT T
Power + 120¥ac B0
Hodel ¢ OFR TIOZID-DI
Yemo © Ilb Ta_ChDl ;24 2iHz
Flang ¢ E2
Data Rate o1
Scanmer coad
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBEu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
L 140,43 24.39 -19. 11 43.50 43.42 10.26 1.7 3L.04 -— -—— Peak
2z 233.68 28,06 -17.95 46,00 45,43 I1.30 Z.25 30,93 -— -—— Peak
3 241,14 28.04 -17.%96 46,00 44,83 1L1.76 2,34 30,93 -— -—— Peak
Data: 2 ~ File: D:\Projecti2007 02155 /17 10210-011Part 15CS28%A ANV 1b Tx_ChO1.EMI ( 18}
0 Level {dBuV/m) Date: 2007-05-0
FCC CLASS-B
-GdB
3
) | .UJWM
%300 440. 580. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site v DICHOA-RY
Condi tion © LF-AWTCE511213 HORTZONTAL
EOT . FDA
Power ¢ 1 20¥ac/ BNz
Hodel . FR OTL0210-D
demo ¢ Llb Ta_ChDl;2d) 2z
Flang 1 E2
Tata Rate oL
Scanner T
ver Limit Readinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m  dbu¥ dB/m db dB cm deg
L 4and, 30 36,88 -10.32 46,00 47.5T7 16.84 3.12 30.36 g -—— Peak
Z@ 514,90 42 78 -3.22 46.00 5Z.40 [T7.58 3.5T7 30.77 e -—— Peak
3 @ 032,40 42,31 -3.69 46,00 51.65 [7.76 3.65 30.75 =2 -—— Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 3
7 Level (dBuV/m)

File: D:\Project12007Q2\5 M7 10210-01\Part 15CS28 WA ANW4111b Tx_ChO1.EMI (1

8)
Date: 2007-05-08

ja]

FCC CLASS-B
1 6dB
10
59 2 N \7 FLC CLASS B {AVG)
[ S
M
0 1000 1400. 1800. 2200, 2600. 3000
Trace: {Discrete) Flequency {MHZ}
Site : DICHOG-HY
Condi Lign HF-ANT-0B04 10 HORTZONTAL
BT PhA
Pawer 130%ac/ 0Nz
Hodel FR TI0210-01
Hemg I1b T«_Chil; 24 | 2Rz
Flang E2
Tata Rate 11
Scanmer Ad ..
wer Limit Eeadintenna ©Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
WHz dBu¥/m dB dBu¥/m  dBu¥ dBE/m dB dB cm deg
L 2204.00 44.64 -9.36 54.00 46.24 30.18 3.54 35.31 100 |62 Average
2 2204.00 54,79 -19.21 T4.00 58.38 30.18 3.54 35.31 LG0 ) Peak
3 2388.76 45,73 -8.27 54.00 4718 30,26 3.75 35.46 100 148 Average
4 2388, 76 63.49 -10.61 T4.00 64,94 30,26 3.75 35,48 100 0 Peak
b X 2412.00 112,63 L1405 30,27  3.77 35.48 LG0 0 Peak
6@ 241z, 00 100, 78 102,20 30,27  3.77 35.48 LG0 148 Average
T 2484, 00 51,43 -Z2.57 T4.00 5279 30.29 3.86 35.51 100 0 Peak
8 2484, 00 40,35 -13.65 54,00 4L.7L 30.29 3.8 35.56l 100 148 Average
9 2B 00 46,40 -T7.80 54.00 47.81 30.14 3.98 35.52 LG0 235 Average
19 ZB18. 00 B8.57 -15.43 T4.00 58,98 30.14 3.88 35.52 LG0 0 Peak
Remark: #5 and #6 Fundamental Signal
Data: 4 ~ File: D:\Projecti200702\5 M1710210-01Part 15C1528%1_ANW4Y1 1b Tx_ChO1.EMI (18)
i Level {dBuVim} Date: 2007-05-08
FCCICLASS-B
-BilB
FCC-CLASS-B(AVG)
49 6B
W’MMWWM.
0 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Frequency (MHz)
Site + DECHDE-WY
Condi Lign HF-ANT-DE04 |0 HORTZONTAL
EDT DA
Pawer | E0Vacs/ BNz
Hodel FROTI0210-01
Yemo [1h Ta_Chil ;241 28Rz
Plane EZX
Data Rate I
Scammer ad
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 5 ~ File: D:\Projecti20070215 M1710210-01Part 15C1522WLANWA 1b Tx_ChO1.EMI {181

a7 Lewvel (dBuVim) Date: 2007-05-0
FCC CLASS-B
-iB

1
ittt B G CLASS-B(AVG).
- T e ] 6B
o G000 6600, 7200, 7800. 8400. 9000

Trace: |D|su:| ete} Frequency (MHz)

Site o DICHDE-R
%ﬁ?di tion : HF ANT - DE-DdID HORTZONTAL
Power ; | zovacfsnnz
Hads | COFR TI0ZI0-D
Hemg © Llb Te_cChil; 241 2Rz
Plane . E2
Tata Rate o1l
Scanmer ¢oAd oo
wer Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos ERemark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db cm deg
L 7236.00 58.00 -15.89 74,00 47.82 38.33 T.78 35.92 100 0 Peak
2 T236.00 44,001 -9.99 54,00 33.82 38,33 T.78 35,92 100 225 Average
Data: 6 ~ File: D:\Projecti20070215 817 10210-01\Part 15C'528 WAL ANWAY1 1b Tx_Ch01.EMI 13}
i Level (dBuVim) Date: 2007-05-
FCC CLASS-B
-GilB
FCC CLASS-B {(AVG)
19 | 6B
o 9000 9600. 10200, 10800, 11400, 12000
Trace: |D|su:|ete|' Frequency (MHz)
Site ¢ DICHDE-
%ﬁ?di tion 5 HF ANT(B 163-DBOSIE HORTZONTAT
Pawer : | zovacfsnnz
Hodz | ¢ FROTI0ZI0-01
Hemg © Llb Te_Chil; 241 2Rz
Flane : EZ2
Tata Rate o1l
Scanmer ¢ A4 i
ver Limit EeadAnterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB db cm deg
L 64z, 00 44,39 -29.61 74.00 82.04 -10.09  9.12 36.68 mRm -—- Peak
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